WPM9775SW

NO.| DESCRIPTION NO. | DESCRIPTION
1 HEX. BOLT M5*10 23 CROSS PAN HEAD SCREW M4*6
2 POWER CORD&PLUG ASSEMBLY 24 | OVERHEATING PROTECTOR
3 CORD GUARD 25 O SEAL RING @80*2.65
4 CORD GUARD CLAMP 26 MECHANICAL SEAL ASSEMBLY
5 HEX. BOLT M6*8 27 FLOAT SWITCH ASSEMBLY
6 HANDLE 28 O SEAL RING
7 HEX. BOLT M6*35 29 DEFLATION SCREW M8*10
8 TOP COVER 30 HEX NUT M6
9 O SEAL RING @130*2.65 31 SPRING WASHER
10 | PAN HEAD SCREW M4*6 32 STATOR
11 | CAPACITOR CLIP 33 MOTOR HOUSING
12 | CAPACITOR 34 | WATER OUTLET
13 | PAN HEAD SCREW M4*8 35 HEX. BOLT M8*35
14 | WIRE SLEEVE 36 RUBBER GASKET
15 | TERMINAL CAP 37 PUMP HEAD
16 | MOTOR COVER 38 HEX. NUT M8
17 | BEARING 6202 39 SKELETON OIL SEAL @28*14
18 | ROTOR 40 IMPELLER
19 | BEARING 6203 4 WAVE WASHER
20 | FLATKEY5*10 42 HEX NUT M10
21 EARTHING MARK 43 PUMP BASE
22 | WAVE WASHER 44| HEX. SCREW M6*16
999 | STATOR WITH HOUSING(30+31+32+33)

UKW230222-1




